

**ISO/IEC 17025 Certified Third Party Test Report**

**DATE:** May 1, 2019 **FILE:** CLEANB.A042619A  
**CLIENT:** CleanBrands, LLC **ATTN:** Samantha Bendik  
240 Bald Hill Road  
Warwick, RI 02886

**SAMPLE IDENTIFIED BY CLIENT AS:**

Mattress Encasement Submitted  
Manufacturer: Cleanbrands LLC  
Name: CleanRest Pro Mattress Encasement  
Color White

BLUE LABEL SERVICE

**TEST PROCEDURE:**

**TEST RESULTS:**

**MULLEN BURSTING STRENGTH  
(ASTM D3786):**

**MANUFACTURED SEAM OF  
KNIT MATTRESS COVER:**

-	<b>SPECIMEN 1:</b>	106 psi
-	<b>SPECIMEN 2:</b>	100 psi
-	<b>SPECIMEN 3:</b>	99 psi
-	<b>SPECIMEN 4:</b>	75 psi
-	<b>SPECIMEN 5:</b>	<u>116 psi</u>
		99.2 psi

**COMMENT:**

Sample was clamped at areas marked by client.

See attached images of sample in test apparatus.

Signed For The Company By

*Joseph Lin*  
Joseph Lin  
Laboratory Manager



*Stacy Sadowy*  
Stacy Sadowy  
Quality Assurance Manager

JG/04

CLEANB.A042619A



**CLEANB.A042619A**

